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Annexure - 2

SUMMARY OF PRODUCT CHARACTERISTICS

ChAdOx1 nCoV- 19 Corona Virus Vaccine (Recombinant)
COVISHIELD™

1 NAME OF THE MEDICINAL PRODUCT
COVISHIELD™

ChAdOx1 nCoV- 19 Corona Virus Vaccine (Recombinant)

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

One dose (0.5 ml) contains:

ChAdOx1 nCoV- 19 Corona Virus Vaccine (Recombinant) 5 x 10" viral particles (vp)
‘Recombinant, replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike (S)
glycoprotein. Produced in genetically modified human embryonic kidney (HEK) 293 cells.

This product contains genetically modified organisms (GMOs).

For the full list of excipients, see section 6.1.

Both COVISHIELD™ (manufactured by Serum Institute of India Pvt Ltd) and COVID-19 Vaccine
AstraZeneca (manufactured by AstraZeneca) are ChAdOx1 nCoV- 19 Corona Virus Vaccines
(Recombinant).

3 PHARMACEUTICAL FORM

Solution for injection

The solution is colourless to slightly brown, clear to slightly opaque and particle free with a pH of 6.6.
4 CLINICAL PARTICULARS

4.1 Therapeutic indications
COVISHIELD™ is indicated for active immunisation of individuals >18 years old for the prevention
of coronavirus disease 2019 (COVID-19).

4.2 Posology and method of administration

Posology

COVISHIELD™ vaccination course consists of two separate doses of 0.5 ml each. The second dose
should be administered between 4 to 6 weeks after the first dose. However, there is data available for
administration of the second dose up to 12 weeks after the first dose from the overseas studies (see
section 5.1).

It is recommended that individuals who receive a first dose of COVISHIELD™ complete the
vaccination course with COVISHIELD™ (see section 4.4).
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Special populations

Elderly population
Efficacy and safety data are currently limited in individuals > 65 years of age (see sections 4.8 and
5.1). No dosage adjustment is required in elderly individuals > 65 years of age.

Paediatric population
The safety and efficacy of COVISHIELD™ in children and adolescents (aged <18 years old) have not
yet been established. No data are available.

Method of administration

COVISHIELD™ is for intramuscular (IM) injection only, preferably in the deltoid muscle.
For instructions on administration, see section 6.6.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

4.4 Special warnings and special precautions for use

Hypersensitivity

As with all injectable vaccines, appropriate medical treatment and supervision should always be
readily available in case of an anaphylactic event following the administration of the vaccine.

Concurrent illness

As with other vaccines, administration of COVISHIELD™ should be postponed in individuals
suffering from an acute severe febrile illness. However, the presence of a minor infection, such as cold,
and/or low-grade fever should not delay vaccination.

Thrombocytopenia and coagulation disorders

As with other intramuscular injections, COVISHIELD™ should be given with caution to individuals
with thrombocytopenia, any coagulation disorder or to persons on anticoagulation therapy, because
bleeding or bruising may occur following an intramuscular administration in these individuals.

Immunocompromised individuals

It is not known whether individuals with impaired immune responsiveness, including individuals
receiving immunosuppressant therapy, will elicit the same response as immunocompetent individuals
to the vaccine regimen. Immunocompromised individuals may have relatively weaker immune
response to the vaccine regimen.
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Duration and level of protection

The duration of protection has not yet been established.

As with any vaccine, vaccination with COVISHIELD™ may not protect all vaccine recipients (See
section 5.1).

Interchangeability

No data are available on the use of ChAdOx1 nCoV- 19 Corona Virus Vaccine (Recombinant) in
persons that have previously received partial vaccine series with another COVID-19 vaccine.

4.5 Interaction with other medicinal products and other forms of interaction

No interaction studies have been performed.

Concomitant administration of COVISHIELD™ with other vaccines has not been studied (see section
5.1)

4.6 Fertility, pregnancy and lactation
Fertility

Preliminary animal studies do not indicate direct or indirect harmful effects with respect to fertility.

Pregnancy
There is a limited experience with the use of ChAdOxI nCoV-19 Corona Virus Vaccine
(Recombinant) in pregnant women.

Preliminary animal studies do not indicate direct or indirect harmful effects with respect to pregnancy,
embryofetal development, parturition or postnatal development; definitive animal studies have not
been completed yet. The full relevance of animal studies to human risk with vaccines for COVID-19
remains to be established.

Administration of COVISHIELD™ in pregnancy should only be considered when the potential

benefits outweigh any potential risks for the mother and fetus.

Breastfeeding
It is unknown whether COVISHIELD™ is excreted in human milk.

4.7 Effects on ability to drive and use machines

ChAdOx1 nCoV- 19 Corona Virus Vaccine (Recombinant) has no or negligible influence on the
ability to drive and use machines. However, some of the adverse reactions mentioned under section 4.8
may temporarily affect the ability to drive or use machines.
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4.8 Undesirable effects

Overall summary of the safety profile from the Overseas studies:

The overall safety of COVID-19 Vaccine AstraZeneca [ChAdOx1 nCoV-19 Corona Virus Vaccine
(Recombinant)] is based on an interim analysis of pooled data from four clinical trials conducted in the
United Kingdom, Brazil, and South Africa. At the time of analysis, 23,745 participants >18 years old
had been randomised and received either COVID-19 Vaccine AstraZeneca or control. Out of these,
12,021 received at least one dose of COVID-19 Vaccine AstraZeneca. The median duration of follow-
up in the COVID-19 Vaccine AstraZeneca group was 105 days post dose 1, and 62 days post dose 2.

Demographic characteristics were generally similar among participants who received COVID-19
Vaccine AstraZeneca and those who received control. Overall, among the participants who received
COVID-19 Vaccine AstraZeneca, 90.3% were aged 18 to 64 years and 9.7% were 65 years of age or
older. The majority of recipients were White (75.5%), 10.1% were Black and 3.5% were Asian; 55.8%
were female and 44.2% male.

The most frequently reported adverse reactions were injection site tenderness (>60%); injection site
pain, headache, fatigue (>50%); myalgia, malaise (>40%); pyrexia, chills (>30%); and arthralgia,
nausea (>20%). The majority of adverse reactions were mild to moderate in severity and usually
resolved within a few days of vaccination. By day 7 the incidence of subjects with at least one local or
systemic reaction was 4% and 13%, respectively. When compared with the first dose, adverse
reactions reported after the second dose were milder and reported less frequently.

Adverse reactions were generally milder and reported less frequently in older adults (>65 years old).

If required, analgesic and/or anti-pyretic medicinal products (e.g. paracetamol-containing products)
may be used to provide symptomatic relief from post-vaccination adverse reactions.

Adverse drug reactions

Adverse drug reactions (ADRs) are organised by MedDRA System Organ Class (8OC). Within each
SOC, preferred terms are arranged by decreasing frequency and then by decreasing seriousness.
Frequencies of occurrence of adverse reactions are defined as: very common (=1/10); common (=1/100
to <1/10); uncommon (>1/1,000 to <1/100); rare (=1/10,000 to <1/1000); very rare (<1/10,000) and
not known (cannot be estimated from available data).
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Table 1 — Adverse drug reactions
MedDRA SOC Frequency Adverse reactions
Blood and lymphatic system | Uncommon Lymphadenopathy?
disorders
Metabolism and nutrition Uncommon Decreased appetite®

disorders

Nervous system disorders Very common Headache
Uncommon Dizziness®
Gastrointestinal disorders Very common Nausea
Common Vomiting
Uncommon Abdominal pain®
Skin and subcutaneous tissue | Uncommon Hyperhidrosisa, pruritisa, rash?
disorders
Musculoskeletal and Very common Myalgia, arthralgia

connective tissue disorders

General disorders and
administration site conditions

Very common

Injection site tenderness, injection
site pain, injection site warmth,
injection site erythema, injection
site pruritus, injection site swelling,
injection site bruising®, fatigue,

malaise, pyrexia®, chills

Common

Injection site induration,
influenza like illness®

a Unsolicited adverse reaction

b Injection site bruising includes injection site haematoma (uncommon, unsolicited adverse reaction)

¢ Pyrexia includes feverishness (very common) and fever >38°C (common)

Very rare events of neuroinflammatory disorders have been reported following vaccination with
COVID 19 Vaccine AstraZeneca. A causal relationship has not been established.

Overall summary of the safety profile from the Indian study:

COVISHIELD™ was also safe and well tolerated in the phase 1I/11 clinical trial in India. An
interim analysis included data of all 1600 participants who received first dose [1200 in
COVISHIELD™ group, 100 in Oxford/AZ-ChAdOx1 nCoV-19 vaccine group and 300 in
Placebo group]. This interim analysis includes data collected until 14 Dec 2020 of all 1600
participants who received first dose and 1577 participants who received second dose.
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Demographic characteristics were generally similar among participants across the three groups.
Overall, among the participants who received COVISHIELD, 87.33% were aged 18 to 59 years and
12.67% were 60 years of age or older.

Overall, the incidence of solicited reactions (injection site reactions such as pain, tenderness, redness,
warmth, itch, swelling and induration; and systemic reactions include fever, chills, fatigue, malaise,
headache, arthralgia and myalgia), unsolicited adverse events and serious adverse events (SAEs) was
comparable in the study and control groups. No causally related SAE was caused by the study vaccine.

4.9 Overdose

Experience of overdose is limited.

There is no specific treatment for an overdose with ChAdOx1 nCoV-19 Corona Virus Vaccine
(Recombinant). In the event of an overdose, the individual should be monitored and provided with
symptomatic treatment as appropriate.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Mechanism of action

COVISHIELD™ is a monovalent vaccine composed of a single recombinant, replication-deficient
chimpanzee adenovirus (ChAdOx1) vector encoding the S glycoprotein of SARS-CoV-2. Following
administration, the S glycoprotein of SARS-CoV-2 is expressed locally stimulating neutralizing
antibody and cellular immune responses.

Efficacy and imm unogenicity data from the Overseas studies:

Clinical efficacy
Interim analysis of pooled data from COV001, COV002, COV003, and co V005

COVID-19 Vaccine AstraZeneca [ChAdOx1 nCoV-19 Corona Virus Vaccine (Recombinant)] has
been evaluated based on an interim analysis of pooled data from four on- -going randomised, blinded,
controlled trials: a Phase I/Il Study, COV001 (NCT04324606), in healthy adults 18 to 55 years of age
in the UK: ase II/III Study, COV002 (NCT04400838), in adults >18 years of age (including the
?ﬁﬁlﬁfﬁhﬁ%l&\ a Phase Il Study, COV003 (ISRCTN89951424), in adults >18 years of age
(mcludmg the ¢ elderly) in Brazﬂzagd a Phase 11 study, COV005 (NCT04444674), in adults aged 18 to
65 years of age in South Afrlca ‘The studies excluded participants with history of anaphylaxis or
angioedema; severe and/or uncontrolled  cardiovascular, gastrointestinal, liver, renal,
endocrine/metabolic disease, and neurological illnesses; as well as those with immunosuppression. In
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ChAdOx1 nCoV- 19 Corona Virus Vaccine (Recombinant)
COVISHIELD™

studies COV001 and COV002, licensed seasonal influenza and pneumococcal vaccinations were
permitted (at least 7 days before or after their study vaccine). All participants are planned to be
followed for up to 12 months, for assessments of safety and efficacy against COVID-19 disease.

Based on the pre-defined criteria for interim efficacy analysis, COV002 and COV003 exceeded the
threshold of >5 virologically confirmed COVID-19 cases per study and therefore contributed to the
efficacy analysis; COV001 and COV005 were excluded.

In the pooled analysis for efficacy (COV002 and COV003), participants >18 years of age received two
doses of COVID-19 Vaccine AstraZeneca (N=5,807) or control (meningococcal vaccine or saline)
(N=5,829). Because of logistical constraints, the interval between dose 1 and dose 2 ranged from 4 to
26 weeks.

Baseline demographics were well balanced across COVID-19 Vaccine AstraZeneca and control
treatment groups. Overall, among the participants who received COVID-19 Vaccine AstraZeneca,
94.1% of participants were 18 to 64 years old (with 5.9% aged 65 or older); 60.7% of subjects were
female; 82.8% were White, 4.6% were Asian, and 4.4% were Black. A total of 2,070 (35.6%)
participants had at least one pre-existing comorbidity (defined as a BMI > 30 kg/m?, cardiovascular
disorder, respiratory disease or diabetes). At the time of interim analysis the median follow up time
post-dose 1 and post-dose 2 was 132 days and 63 days, respectively.

Final determination of COVID-19 cases were made by an adjudication committee, who also assigned
disease severity according to the WHO clinical progression scale. A total of 131 participants had
SARS-CoV-2 virologically confirmed (by nucleic acid amplification tests) COVID-19 occurring
=15 days post second dose with at least one COVID-19 symptom (objective fever (defined as
>37.8°C), cough, shortness of breath, anosmia. or ageusia) and were without evidence of previous
SARS-CoV-2 infection. COVID-19 Vaccine AstraZeneca significantly decreased the incidence of
COVID-19 compared to control (see Table 2a).

Table 2a — COVID-19 Vaccine AstraZeneca efficacy against COVID-19"

COVID-19 Vaccine
Control
AstraZeneca i
Prosktig Vaccine efficacy
P Number of Number of % (95.84% CI)
N COVID-19 N COVID-19
cases”, n (%) cases”, n (%)
Primary (see above) 5807 5829
COVID-19 cases 70.42
30 (0.52) 101 (1.73) (58.84, B0.63)°
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SUMMARY OF PRODUCT CHARACTERISTICS

ChAdOx1 nCoV- 19 Corona Virus Vaccine (Recombinant)

COVISHIELD™
Hospitalisations® 0 5(0.09)
Severe disease® 0 1(0.02) -
Any dose 10,014 10,000

52.69

COVID-19 cases after 108 (1.08) 227(2.27) (40.52, 62.37)°
dose 1 i
Hospitalisations after 2 (0.02)° 16 (0.16)
dose 1°
Severe disease after 0 2(0.02)
dose 1°

N = Number of subjects included in each group; n = Number of subjects having a confirmed event; CI = Confidence
Interval; * This is a pooled data of LDSD + SDSD regimen with second dose given at dose intervals ranging
from 4 to 12 weeks. LD — Low Dose, SD — Standard Dose.

*95.84% CI; ® WHO severity grading >4; ¢ WHO severity grading =6; 495% CI; * Two cases of hospitalisation
occurred on Days 1 and 10 post vaccination.

Table 2b — COVID-19 Vaccine AstraZeneca efficacy against COVID-19

COVID-19 Vaccine
Control
AstraZeneca Vaccine
Population Number of Number of efficacy %
N COVID-19 N COVID-19 (95.84% CI)
cases, n (%) cases, n (%)
Primary analysis population
Overall 70.42
30 (0. 829 01 (1.73
(SDSD + LDSD) 3807 MEERE2) . 101 (1.73) (58.84, 80.63)
Licensing regimen
SDSD 4440 27 (0.61 4455 71(1.59) G510
L ' (39.96, 76.08)
Exploratory analysis
90.05
LDSD 1367 3(0.22) 1374 30 (2.18) (65.84, 97.10)

N = Number of subjects included in each group; n = Number of subjects having a confirmed event; CI = Confidence Interval;
LD = Low dose; SD = Standard dose
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Table 2¢ - COVID-19 Vaccine AstraZeneca efficacy against COVID-19 by Dose Interval
(SDSD)
Dose Participants with events, n (%) Vaccine | 95% CI (%) P-value
interval AZDI1222 Control efficacy
n/N (%) n/N (%) %
< 6 weeks 9/1702 (0.53) 19/1698 (1.12) 53.28 (-3.21, 8.86) 0.060
6-8 weeks 57562 (0.88) 9./521(1.73) 51.08 (-45.57, 3.56) 0.199
9-11 weeks 9/1056 (0.85) |24/1110(2.16) 60.55 (15.23,81.64) | 0.017
=12 weeks 4/1120(0.36) 19/ 1126 (1.69) 78.79 (37.63,92.79) | 0.005

The level of protection gained from single dose of COVID-19 Vaccine AstraZeneca was assessed in
an exploratory analysis that included participants who had received one dose. Participants were
censored from the analysis at the earliest time point of when they received a second dose or at 12
weeks post-dose 1. In this population, vaccine efficacy from 22 days post dose 1 was 73.00% (95%
CI: 48.79; 85.76 [COVID-19 Vaccine AstraZeneca 12/7,998 vs control 44/7,982]).

Exploratory analyses showed that increased immunogenicity was associated with a longer dose
interval (see Immunogenicity Table 3). Efficacy is currently demonstrated with more certainty for dose
intervals from 8 to 12 weeks. and a similar trend for efficacy. Data for intervals longer than 12 weeks
are limited.

Participants who had one or more comorbidities had a vaccine efficacy of 73.43% [95% CI: 48.49;
86.29]; 11 (0.53%) vs 43 (2.02%) for COVID 19 Vaccine AstraZeneca (N=2,070) and control
(N=2,113), respectively; which was similar to the vaccine efficacy observed in the overall population.

The number of COVID-19 cases (2) in 660 participants > 65 years old were too few to draw
conclusions on efficacy. However, in this subpopulation, immunogenicity data are available, see
below.

Immunogenicity

Following vaccination with COVID-19 Vaccine AstraZeneca, in participants who were seronegative at
baseline, seroconversion (as measured by a >4 fold increase from baseline in S-binding antibodies)
was demonstrated in >98% of participants at 28 days after the first dose and >99% at 28 days after the
second. Higher S-binding antibodies were observed with increasing dose interval (Table 3).

Generally similar trends were observed between analyses of neutralising antibodies and S-binding
antibodies. An immunological correlate of protection has not been established; therefore, the level of
immune response that provides protection against COVID-19 is unknown.
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Table 3 — SARS CoV-2 S-binding antibody response to COVID-19 Vaccine AstraZeneca™"

Baseline 28 days after dose 1 28 days after dose 2
Population GMT GMT GMT
(95% CI) (95% CI) (95% CI)
(N=882) (N=817) (N=819)
Overall 57.18 8386.46 29034.74
(52.8, 62.0) (7758.6,9065.1) (27118.2,31086.7)
Dose Interval
(N=481) (N=479) (N=443)
<6 weeks 60.51 8734.08 22222.73
(54.1,67.7) (7883.1,9676.9) (20360.50, 24255.3)
(N=137) (N=99) (N=116)
6-8 weeks 58.02 7295.54 24363.10
(46.3, 72.6) (5857.4, 9086.7) (20088.5, 29547.3)
(N=110) (N=87) (N=106)
9-11 weeks 48.79 7492.98 34754.10
(39.6, 60.1) (5885.1, 9540.2) (30287.2, 39879.8)
(N=154) (N=152) (N=154)
>12 weeks 52.98 8618.17 63181.59
(44.4, 63.2) (7195.4, 10322.3) (55180.1, 72343.4)

N = Number of subjects included in each group; GMT = Geometric mean titre; CI = Confidence interval; S = Spike

3 Immune response evaluated using a multiplex immunoassay. ® in individuals who received two recommended doses of
vaccine.

The immune response observed in participants with one or more comorbidities was consistent with the
overall population.

High seroconversion rates were observed in older adults (=65 years) after the first (97.8% [N=136,
95% CI: 93.7; 99.5]) and the second recommended dose (100.0% [N=111, 95% CI: 96.7; NE]). The
increase in S-binding antibodies was numerically lower for participants >65 years old (28 days after
second dose: GMT=20,727.02 [N=116, 95% CI: 17,646.6; 24,345.2]) when compared to participants
aged 18-64 years (28 days after second dose: GMT=30,695.30 [N=703, 95% CI: 28,496.2; 33,064.1]).
The majority of participants >65 years old had a dose interval of <6 weeks, which may have
contributed to the numerically lower titres observed.

In participants with serological evidence of prior SARS-CoV-2 infection at baseline (GMT=13,137.97
[N=29; 95% CI: 7,441.8; 23,194.1]), S-antibody titres peaked 28 days after dose 1 (GMT=175,120.84
[N=28; 95% CI: 120,096.9; 255,354.8).
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Spike-specific T cell responses as measured by IFN-y enzyme-linked immunospot (ELISpot) assay are

induced after a first dose of COVID-19 Vaccine AstraZeneca. These do not rise further after a second

dose.

Immunogenicity data from the Indian study:

GMTs of IgG antibodies against spike (S) protein were comparable between the groups at baseline —
Day 1. GMTs increased significantly after each dose of vaccine in both the groups and were

comparable. There was 100% seroconversion in both the groups on Day 57. The immunogenicity data

indicates that COVISHIELD is comparable in terms of anti-S IgG antibody titers and seroconversion
rates to Oxford/AZ-ChAdOx1 nCoV-19 vaccine (see Tables 4 and 5).

Table 4 Summary of Anti-S IgG antibodies

COVISHIELD Oxford/AZ-ChAdOx1 nCoV-19
Timepoint Statistic (N=291) (N=97)
n (%) n (%)
Baseline N 291 97
GMT 95.4 80.7
95% CI (77.8,117.0) (59.0, 110.4)
Visit 3 — Day 29 (+14) N 280 ) 97
GMT 9988.1 6738.5
95% ClI (8395.0, 11883.7) (4880.4, 9304.1)
Visit 4 — Day 57 (+14) n 140 46
GMT 33331.6 33263.6
95% CI (27756.0, 40027.2) (24383.1, 45378.3)

Table S Summary of Proportion of Participants with Seroconversion for Anti-S IgG

Antibodies
COVISHIELD Oxford/AZ-ChAdOx1 nCoV-19
(N=291) (N=97)
n (%) n (%)
Timepoint 95(%) C1 95(%) CI
Visit 3 — Day 29 (+14) 2791(96.5) 89 (91.8)
(93.7,98.3) (84.4, 96.4)
P e, ¥
Visit 4 — Day 57 (+14) /~_140/(100.0) 46 (100.0)
(97.4, 100.0) (92.3, 100.0)
52 Pharmacokinetic properties
Not applicable.
Revised 01.01.2021, Version 3.0 11 0f 14
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33 Preclinical safety data

Toxicity and local tolerance studies

Non-clinical data reveal no special hazard for humans based on a conventional study of repeat dose
toxicity. Animal studies into potential toxicity to reproduction and development have not yet been
completed.

6 PHARMACEUTICAL PARTICULARS
6.1 List of excipients
L-Histidine

L-Histidine hydrochloride monohydrate
Magnesium chloride hexahydrate
Polysorbate 80

Ethanol

Sucrose

Sodium chloride

Disodium edetate dihydrate (EDTA)
Water for injection

(The names of inactive ingredients may vary according to geographical region)

6.2 Incompatibilities

In the absence of compatibility studies, this vaccine must not be mixed with other medicinal products.

6.3 Shelf-life
The expiry date of vaccine is indicated on the label and packaging.

Once opened, multi-dose vials should be used as soon as practically possible and within 6 hours
when kept between +2°C and +25°C. All opened multidose vials of COVISHIELD™ should be
discarded at the end of immunization session or within six hours whichever comes first.

6.4 Special precautions for storage

Store in a refrigerator (+2°C to +8°C).

Do not freeze. Protect from light.

Opened multidose vial

For storage conditions after first opening of the medicinal product, see section 6.3.

6.5 Nature and contents of container

COVISHIELD™ is supplied as ready for use liquid in rubber-stoppered multidose vial and
single dose vial in below listed presentations
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COVISHIELD™
1 dose — 0.5 mL per vial
2 dose — 1.0 mL per vial
5 dose — 2.5 mL per vial
10 dose — 5.0 mL per vial
20 dose — 10 mL per vial
6.6 Instructions for use, handling and disposal

Administration

COVISHIELD™ is a colourless to slightly brown, clear to slightly opaque solution. The vaccine
should be inspected visually prior to administration and discarded if particulate matter or differences
in the described appearance are observed.

Do not shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual. It is normal for liquid to
remain in the vial after withdrawing the final dose.

The vaccine does not contain any preservative. Aseptic technique should be used for withdrawing the
dose for administration.

Once opened, multi-dose vials should be used as soon as practically possible and within 6 hours when
kept between +2°C and +25°C. Discard any unused vaccine.

To facilitate the traceability of the vaccine, the name and the batch number of the administered product
must be recorded for each recipient.

Disposal

COVISHIELD™ contains genetically modified organisms (GMOs). Any unused vaccine or waste
material should be disposed of in accordance with local requirements. Spills should be disinfected with
an appropriate antiviral disinfectant (e.g. Hydrogen peroxide based disinfectants).

7 MARKETING AUTHORIZATION

Serum Institute of India Pvt. Ltd.
212/2, Hadapsar, Pune 411028, India.

Marketed by:

SERUM INSTITUTE LIFE SCIENCES PVT. LTD.
401, Sarosh Bhavan, 16-B/1, Dr. Ambedkar Road, Pune - 411 001, INDIA

Revised 01.01.2021, Version 3.0 130f 14



SUMMARY OF PRODUCT CHARACTERISTICS

ChAdOx1 nCoV- 19 Corona Virus Vaccine (Recombinant)

COVISHIELD™
8 MARKETING AUTHORISATION NUMBER (S)
9 DATE OF FIRST AUTHORISATION/ RENEWAL OF THE

AUTHORISATION

Trademark under registration
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flata nabpanus  jo0/11 059 Cropinka No TR
YHHHOCTI

JUnsi BAKOPHCTAHHS JIMLIE 3apeeCTPOBAHMM JTiKapeMm, JliKapHero 4H JlaGopaTopiero

Bakuuna ChAdOxI nCoV-19 Corona Virus (pexkombinanmna), KOBIIIIEJIZ /
ChAdOxI nCoV-19 Corona Virus Vaccine (Recombinant), COVISHIELD

1 HA3BA JIIKAPCBKOI'O ITPEITAPATY
Baxkuuna ChAdOx1 nCoV-19 Corona Virus (pexombinanmna), KOBILLIEJT]

2 AKICHUM I KUIBKICHUI CKJIAT

Onna no3a (0,5 mi1) MicTHTS:

Bakuuna ChAdOx1 nCoV-19 Corona Virus (pexombinanTHa) 5 x 10'° yactunok Bipycy (vp)

*PexoMGinanTHuI aneHOBipyC mwuMnanse, Komytoumi criaiikoBui riikonpotein (ChAdOx1-S)SARS-CoV-2 (uacTku
aneHoBipycy, Bupaskeni 8 COVID-19 criaiik-6inkax). BupoGieHo y 293 ki1iTHHAX TeHETHYHO MOaHbIKOBAaHHX HUPOK
emOpioHy moaunu (HEK).

[le# nponykt MicTHTS reneTHuno MoaudikoBaHi oprasizmu (I'MO).

ITosHuii nepenix goMmoMi>kHHX PEUOBMH UB. y po3Aini 6.1.

Ak Bakuuna KOBILIEJIJ/COVISHIELD (BupobsteTbes komnaniero Cepym IncTiTeior od Inaia ITer. JItn., / Serum
Institute of India Pvt. Ltd.), tak i Bakuuna COVID-19 AstraZeneca/KOBIJI-19 Acrpa3enexa (BupobnseTses
Komnanieio AstraZeneca/Actpa3eneka) — e BAKIHHHN npotu koponasipycy ChAdOx1 nCoV-19 (pekomGinanTHi).

> JIIKAPCBKA ®OPMA

Posuun nns in’ exuiii.
Posunn mae Bin 6e36apsroro s10 3nerka kopuuHeBoro KOJIbOPY, [IPO30PHH JIO 3/IerKa HeMmpo30poro, He MICTHUTh
AMCNIEPCHUX YaCTHHOK, Mae pH 6,6.

4 KJITHTYHI TAHI
4.1 lokasauus 10 3acTocyBaHus

KOBIIIEJIJ/COVISHIELD npusnauenuit 11 akTHBHOT iMyHi3zaulii oci® =18 pokis wis npodinakTukm
KOpoHaBipycHoi xBopoGu 2019 p. (COVID-19).

4.2 JlosyBanus Ta cnocié BBe1eHHs

Q03 YBAHHA

Kype sakumnauii KOBILIEJIYCOVISHIELD CKJIAZIA€ThCA 3 ABOX OKpeMHX /103 110 0,5 M1 koskHa. Jlpyry m03y ciig
BBOJMTH 1epe3 4-12 TrkHIB ricsis nepuioi 1031 (aus. po3ain 5.1).




Ocobam, sxi oTpumytoTs nepiuy no3zy KOBILIEJLJ/COVISHIELD, pekoMeHIy€eTbCs 3aBepIINTH Kype BaKUMHaLLii, *
3a ponomoroto npenapary KOBILLEJT/COVISHIELD (aus. possin 4.4). '

OcobnuBi rpyny HACEIeHHs

Hayicumu cmapux sixosiux epyn
Hapasi nani womo eeKTHBHOCTI Ta Ge3nekH obMeskeHi U1 ocib BiKoM > 65 pokiB (auB. po3ainu 4.8 ta 5.1). Jlna
0ci noxuioro Biky > 65 POKIB HEMae HEOOXINHOCTI Y KOPUTYBAHHI 03H.

Hayienmu oumauoeo sixy
Besneka ta edexTuBHicTs npenapaty KOBILLUEJIJYCOVISHIELD y aiteii Ta niaitkis (sikom 10 18 pokie) Hapasi
lue He BcraHoBeHi. JlaHi BiacyTHI.

Crioci6 BeefieHns

KOBIIIEJIJYCOVISHIELD npushadesuii aume wis BHYTPiLIHbOM A30BHX iH’ €KL, GakaHO B IeNbTONONIGHMI
M3,

[HeTpykuil ono BBeneHHs MB. y po3nii 6.6.

4.3 ITpoTunokasanus
ITinBHILEeHa Yy TIUBICTB 10 AiO4OT pe4oBHHH 260 Oy1b-AKOi 3 IONOMIKHUX PEYOBHH, TIEpeiueHuX y po3aini 6.1.

4.4 OcobanBi monepeKenns Ta 0co6.1MBI 3aM06iAHI 3aX01H MO0 BHKOPHCTaAHHSA

[igpuinena yyTaueicTs
Sk iy BUnajKy 3 ycima in’ekuifiHUMK BAaKI[MHAMH, 3aBXK/IH Mae OyTH JOCTYIHE BIATIOBiHE MeMYHE JIiIKyBaHHSA Ta
HArIA Y pa3i BAHMKHEHHS aHadiIakTHYHOro YCKIaqHEHHS [1ic/1% BBEIeHHS BAKIIHHH.

CynyTai 3aXBOPIOBAHHS

Sk 1y BUMaJKy 3 iHIIMMM BAKIIHHAMH, BBEIEHHS KOBIIIEJII/COVISHIELD cunin BigknacTu ocobam, ski
CTPAXKAAOTE HA TKKY GopMy Tuxomanki. OfHaK HASBHICTH He3HAYHOI iH(EKLT, HANpPHIKJIa, 3acTyau Ta/abo
Ccy6deSpunbHOT TemIepaTypu, He MOBMHHO CIPHYMHATH BifK/IAAEHHS BAKIMHALLY.

TpombolmToneHis Ta NopyINeHHs 3ropTaHHs KpoBi

Ak iy BUITaZIKy 3 iHIUMMH BHYTPIIIHBOM I30BHMH i’ exuismu, KOBIIIEJI/COVISHIELD ciix 3 o6epeskHicTio
NMpU3HAYATH 0cOBaM 3 TpOMOOLHTONEHICI0, BY/1b-KUM MOPYLIEHHAM 3rOpTaHHs KpoBi abo ocobam, ski
nepeOyBalOTh Ha AHTHKOArYIALIHHIi Tepartii, OcKibKy mics BHYTPiLIHEOMA30BOTO BBEJICHHA [IUM 0C06aM y HHUX
MOXKYTh BHHHKATH KPOBOTeYi a00 CHHL.

Ocobu 3 ocnabnenum iMmyHitTeTom

Hesizomo, un 6ymyTs 1r01u 3 nopymenHsmu imyHHOT peakilii, BKIIF0YarouH 0cif, SKi OTPHMYIOTH IMYHOIENPECHBHI
3aCO0H, MATH TaKy 3K peakilifo Ha Kypc BaKLMHALLI, K IMYHOKOMINETEHTHI 0COGH.

Jlionu 3 ocnaGnennm i iIMyHITETOM MOXKYTb MaTH BIIHOCHO c1abuTy iMyHHY BiANOBigb HA KYPC BaKLIMHALT.

TpuBanicts Ta piBeHb 3axucTy

TpusanicTs 3axucty Hapasi e He BCTaHOB/EHA.
Sk i Oynp-sKa iHIIA BaKLIMHA, BAKI[MHALLIA npenapatom KOBIILIEJIJI/COVISHIELD Mo3ke 3aXHCTUTH HE BCiX
peLumieHTiB Bakiuuy (aus. posain 5.1).

BsaemozaminHicTh
Hemae nanux npo BukopucTanus BakiHu npoTH koponasipycy ChAdOx1 nCoV-19 (pekombinanTHa) y ocib, ski
paHillle OTPHMYBAIH YACTKOBMIA KypC BaKLHHALIH 3a JI0NOMOro0 iHIIOT Bakuuuy npoty COVID-19.

4.5 B3aemonist 3 inmavu gikapeskavu 3acobavu Ta inumi dopmu B3aemouii
He npoBoamiocs soaHuX ocmimKeHs MO0 B3aEMOIT 3 THIIAMM 3aC05aMH.
OnmnoyacHe BBeIeHHS KOBIIIEJIJ/COVISHIELD 3 iHUIIMMH BAKIHHAMH He BHBYAIOCS (auB. posnin 5.1).

4.6 ®epraabHicTb, BAriTHICTH T2 JaKTaNiS




DepTUnbHICTH
[lonepenui nocnimxenns na TBAPHHAX HE BKa3yIOTb Ha MpsAMi a0o HENMpAMI WKIUTHBI HACJILAKH 111010
PENpOAYKTHBHOT (hyHKLIT.

Baritnicts

Ichye obmesxenuit nocBin BUKOpHCTAHHS BaKLMHK npoty kopoHasipycy ChAdOx1 nCoV-19 (pexkombinanTHo?) y
BariTHHX.

Ionepenni nocnimkenns va teapunax ne BKa3ylOTh Ha NpAMi abo HenpsiMi WKIAIMBI HACTIIKH 1O BATITHOCTI,
eMOpioHabHOrO i (eTanbHOro PO3BHTKY, T10JI0TiB 200 MOCTHATATLHOTO PO3BHTKY; OCTATOYHI JOC/IBKEHHS Ha
TBapuHax me He 3asepuueHi. [lle HanekuTh BCTAHOBUTH MOBHY BiMOBIAHICTS JOCTIIKEHS Ha TBapHUHAX PH3UKY IS
JOIMHYE BakuMH npotd COVID-19.

Beenenna COVISHIELD niix uac paritaocTi CITil pO3IISAATH JIHIIE TO/, KOM NOTEHUiHHA KOPHCTh NepeBUILye
TNOTEHUIHHI PU3MKH [UTA MaTepi Ta Iwioy.

['pyane Buronosyeanmus
Hesinomo, 4u Buninserses KOBILIEJJYCOVISHIELD y rpyse Mosoko.

4.7 Buuiug Ha 31aTHiCTh KepyBaTH TPAHCNOPTHHMH 32C00aMH Ta MPALIOBATH 3 MeXaHi3MaAMH

Bakuuna nporu koponasipycy ChAdOx1 nCoV-19 (pexoMbinaHTHa) He BIUIMBac a60 Mae HE3HAYHMI BIUIMB Ha
3/IaTHICTh KEPYBATH TPAHCTIOPTHIMM 3ac00aMH Ta MparoBaTH 3 MexaHisMamu. OnHak fesiki moGivHi peaxiii,
3FaliaHi B po3/ii 4.8, MOXyTs THMYACOBO BIUIMBATH HA 31aTHICTS KEPYBaTH TPaHCIIOPTHHMH 3aCO0aMH Ta
NPaIfOBATH 3 MeXaHi3MaMH.

4.8 IHo6iuni peakuii

3aranbHui OrJIAa pe3vIbTATIB 3aKOPAOHHHX A0CTiKEHE De3neKH npenapary:

3aranbHa Gesneka pakiunu COVID-19 AstraZeneca [BakumHa npotH kopoHaeipycy ChAdOx1 nCoV-19
(pexombinanTHa)] 6a3yeThes Ha MPOMDKHOMY aHali3i 3BeICHHX JaHHX YOTHPHOX KJITIHIYHHX BHIIPOOYBaHb,
Hi)OBeHeHHX y Benuxobpuranii, Bpasunii ta Tliggeuniit Adpuui. Ha momenT ananizy 23 745 yuacHukis Bikom > 18
pokiB Oy/u paHzoMizoBaHi Ta oTpumysaii abo Bakuuny COVID-19 AstraZeneca, a6o KOHTpONbHHI npenapar. 3
HUX 12 021 orpumanu npunaiimui oy o3y BakuuHH COVID-19 AstraZeneca. Cepe/iHs TPUBAJIICTB
crocrepexkenna y rpyni sakuuau COVID-19 AstraZeneca cranosuia 105 auis micas no3u 1 Ta 62 aui micis 1o3u 2.

Hemorpadiuni XxapakTepucTHKH, SIK IPaBIIIO, Oysn moziGHuMK cepest y4acHHKIB, ki oTpuMyBanu Bakuuay COVID-
19 AstraZeneca, Ta THX, XTO OTpUMYBaB KOHTpPOIbHHH rpenapar. 3arajioM cepel y4aCHHUKIB, sKi OTPHMYBAJIH
BéKutu COVID-19 AstraZeneca, 90,3% Gynu y Biui Bin 18 10 64 POKiB Ta 9.7% - y Binti 65 pokie i cTapiie.
BinbwicTs penunientis Gymu Ginmumu (75,5%), 10,1% - wopHowkipumu Ta 3,5% - asiatamu; 55,8% Oyiu JKIHKaMH Ta
44.2% - 4onoBiKaMH.

Hait4acrime nosinomasnocs npo no6iuui peaKii — 4y TIuBiCcTh y MicLi iH’ekuii (> 60%); 6ink y micui in’exuii,
rosoBHHii Oi1b, BToMa (> 50%); Miaris, He3MyskaHH: (> 40%); niaBuieHa Temnepatypa, 03106 (> 30%); Ta
aprpairis, Hynota (>20%). Binbiuicts mo6iuHmux peakuiki GyJH IErkoro Ta cepeiHbOro CTyNeHs TSHKKOCTI Ta
3a3BHYail 3HUKATH NpOTATOM AEKINBKOX JHIB Mic/s BakuuHawii. Ha 7-if nens yacTka NALIEHTIB i3 NpHHANMHI OHIEIO
MiCLeBOIO a60 CHCTEMHO peakiiielo craHoBHTa 4% Ta 13% BiNOBiZHO. Y MOPIBHAHHI 3 NEPIIOO /103010 NOGi4Hi
peakuii, Ipo AKi NOBiNOMAANOCK TTic/Is BBEIEHHS ApYTOI 103K, Oy./IM JIETKOTO CTYIIEHIO | peecTpyBaMcs piuie.

Y nithix mone#t (>65 pokie) no6iuxi PeaKllii, AK MpaBmI0, GyJIu JIETKOTO CTYMEHIO i PO HUX MOBIZOMILIOCEH pinmure.

3a HeoOxianocTi MokyTH GyTH BHKOpHCTaH] 3He60110104i Ta/a60 Kapo3HuKyW0Ui JTikapebKi 3acobn
(Manpukiang, 3acobu, mo MicTaTH nmapaneramMo.), oo 3a6e3neyuTH CHMOTOMATHYHE MOJIereH s MoGiYHnX
peakuiii mic.1s BakuHHALT,

IoGiuni peaxnii na nikapcebkuii 3aci6

[1o6iyHi peakuii Ha nikapcekuii 3aci6 (ADR) cuctemaTn3yioThes 3a k1acoM cuctemu opranis (SOC) Meanusoro
C/IOBHHKA HOPMATHBHO NpaBoBoi aisnenocti (MedDRA). V Meskax KOKHOTO KJIaCy CHCTEMH OPTaHiB MepeBaxcHi
TEPMIHU PO3TOJINAOTLCA 33 3MEHILEHHAM YacTOTH BHHHKHEHHSA, a MOTIM 3a 3MEHLIeHHAM cepiosHocTi. YacToTa
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BHHUKHEHH: NOOIYHMX peakuil BU3Ha4aeThes AK: ayxe vacto (= 1/10); nowmpeHo (> 1/100 go < 1/10); vewacro ~  / *
(= 171000 0 < 1/100); piako (> 1/10000 xo < 1/1000); myske piako (< 1/10 000) Ta HeBifIOMO (HEMOKIMBO OLIHUTH
38 HASBHHUMHM JaHUMH ).

TaGanns 1 - MoGiuni peaknii na jikapesknii 3aci6

Kuac cucremn opranis 3a MedDRA Yacrora Mobiuni peaxuil
BHHHKHEHHS
[opymeHHs kKpoBOHOCHOT Ta MiMbaTHuHOT cHCTeMH Heuacto Jlimpanenonaris *
TopywenHts o6MiHy peuoBHH Ta xapuyBaHHs Heuacro 3HHKEHHA aneTuTy *
Poanamu HepBoOBOT cHCTEMM Hyxe yacto TonoeHui 6ib
Heuacto 3anaMopoueHHA
IEnyHKOBO-KUIIKOBI posnaau Jlyxe wacto Hynora
[MTommpero BntoBoTta
Heuacto Binb y skuBOTI
[lopywenns cTany wKipu Ta nimmKipHOT KTITKOBHHM Heuacto [ineprinpo3?®, ceepOix ?, Bucum *
IMopywenns 3 6oky 0noOpHO-pyXOBOr0 anapary Ta Hyxe uacTo Mianris, aprpainris
CMONYYHOT TKAHUHH
3aranbHi po3NaaM Ta CTaH y Miclli BBeICHHS Hysxe yacTo YytnuicTe y Mmicui iH’exuil, 6inb y Micii
in’ekuil, BinuyTTa Temna B Micui i’ ekuii,
MouepBOHIHHA y Miculi iH’ €Ki, cBepOik y
Micui in’ekuil, HabpsAK y Micui 10’ ekwuil, cuHUi
B Micui i exuii ®, BTOMa, He3ayKaHH,
NiaBHLIEHA TemnepaTypa ¢ , 03Ho0
[Towmupeno 3aTBepniHHA y Micui iH'ekuii, rpunononitue
3aXBOPHOBAHHsA *

? Hebarkana nobiuna peaxiis
CuHeus y Mmicui i1’ ekuiil BKIIOUae remMaTtomy B Micll iH’ekuii (HevacTa, HebaxkaHa moGiuna peakiiis)
¢ [TimBHLIeHA TeMIIepaTypa BKIIOYAE rapsauky (ayse 4yacto) ta nuxomasky >38°C (uacto)

Tosinomusitocs npo myske piakicHi BUNaaku Helpo3amanbHUX Po3adis Mic/s BaKUMHALIT BakigHO0 COVID 19
AstraZeneca. [IpHYHHHO-HACTIIKOBHIT 3B’ 130K HE BCTAHOBJICHHIA.

3aranbnuii OrasA pesyanTaris iHiHCBKOro J0cTiReHHS fe3neKH npenapary:

[Ipenapar KOBILIEJIJI/COVISHIELD Takos Oye Oeaneunum i no6pe nepexocuses y dazi /111 kniniuHoro
BunpoOysants B [uaii. [poMikiui ananis Bmouar gaui Beix 1600 yuacHukis, ski oTpumay nepuy go3y [1200 y
rpyni KOBILIEJII/COVISHIELD, 100 y rpymi Bakuun Oxford/AZ-ChAdOx1 nCoV-19 ta 300 y rpyni nnaue6o].
Llei nipomiknuii ananis Bkiouae naui, 3i6pani 1o 14 rpyans 2020 poky npo eeix 1600 yyacHuKiB, AKi OTpHMAaH
nepury 103y, Ta 1577 y4acHuKiB, sIKi OTpUMAanH Apyry 103y.

Jlemorpadiui XapaKTepUCTHKH, AK NPaBUIO, Gy NOAIGHUMK CepeJl yJaCHHMKIB BCIX TPhOX IpyIl. 3arajioM cepen
YUacHHUKIB, Aki orpumysanu KOBIILEJYCOVISHIELD, 87,33% Gy:u y Biui sig 18 10 59 pokie, a 12,67% - y Biui
60 pokiB i cTapiue.

3arajiom 4acTOTa BUHHKHEHHS OGYMOBICHHX peaKLiiii (peakuii Ha micui i1’ eKuil, Taki Ak 6i/b, TYTIHBICTB,
TOYEPBOHIHHS, BiIUyTTs Terna, cBepBin, HAGPAKITICT i 3aTBEPAIHHA; 1 CHCTEMHI peakllil, AKi BKIIOYalTh
THXOMAHKY, 03HOO, BTOMY, HE3/ly)KaHHS, FOJOBHHIT Ginlb, apTPAIriio Ta Miariio), HebaKaHHX MOBIYHHX peakuii Ta



Cepio3HIX nobiunux peakuiit (CTIP) Gyau MOPIBHAHHUMH Y IOCTiKYBAHHX Ta KOHTPOJIEHHX IPyIax.
Hocnimkysana Bakuuna we cupuunnsia NPHYHHHO-HACIAKOBOTO 3B’ 513Ky 3 CIIP.

4.9 Mepexosysanns

Hocein nepenosysanns oGmeskenmii.

Creuudivnoro sikysanHs nepenozyranis BakuHHOO npotu koponagipycy ChAdOx1 nCoV-19 (pekomGinanTHOW0)
Hemae. Y pasi nepe/io3yBaHHA NallieHTa clij CIIOCTepiraTH Ta, Bi/NOBIAHO, 3a6e3MeYHTH CHMITTOMATHYHE
JTIKYBaHHS.

5 PAPMAKOJIOTTYHI BJIACTUBOCTI

5.1 ®apmakoxuHaMiuni BaacTHBOCTI

Mexanism aii
KOBILIEJIJ/COVISHIELD - ue oasoBaieHTHa BAKIIHHA, IO CKIAIAETBCA 3 OJIHOTO PeKOMOIHAHTHOTO,

perutikauiiino-nedextHoro aJICHOBIPYCHOTO BEKTOpA IHMIIAH3e (ChAdOx1), wo komye S raikonporein SARS-CoV-
2. Ilicns BBenienns S rmikonporein SARS-CoV-2 CKCIIPECYETBCS MIiCLIEBO CTHMY.TIOIOYH HeHTpani3yroui anTuTina ta
KIIITHHHI IMyHHI peakiii,

,gani Ipo eQEKTHEHiCTb Ta iM!HOFeHHiCTb 33 Pe3syIbTAaTAMH 3aKOPAOHHHX JOCHIIKeHE:

KniHivHa edekTHBHICTE

Hpomiscnuit ananis 36edenux danux wooo COV00I, COV002, COV003 ma COV0035

Baxuuna COVID-19 AstraZeneca [ChAdOx1 nCoV-19 Bakuuna pOTH KOpOHaBipycy (pekomGinanTHa)] Gyia
OLIHEHA Ha OCHOBI MPOMBKHOIO AHAJII3y 3BEIEHHUX JAHHX HOTHPBOX MOTOYHHX PaHJOMI30BAHHX, CIIINKX,
KOHTPOILOBAHHX OCTI/DKeHb: JociuKenHs dazu I/11, COV00] (NCT04324606), y 3I0POBHX JTOPOC/HX JIIOACH Bijl
18 0o 55 pokis y Benmuko6puranit; nocsimkenms (azu II/ITI, COV002 (NCT0440083 8), y BenukoGpuranii y
Aopociux >18 pokis (BKIIOYAIOUH JII0eH OXIIOro BIKY); aociipkenns dasu I11, COV003 (ISRCTN89951424), y
Bpasunii y nopociux >18 pokis (BKIMOUAIOYH JII0/1EH TOXKIOrO BIKY); Ta JIOC/Ti/KEHHS azu I/II, COV005
(NCT04444674), y nopocmix y Bilti Bix 18 110 65 pokis y [TiBnenniii Adpui. JlociimkeHHs BUKIOYATH YYAaCHHKIB
3 aHa(inakciero abo Habpakom Keinke; BaskKiMH Ta/ab0 HEKOHTPOILOBAHUMH CEPLEBO-CYAMHHMMH, TILTYHKOBO-
KHIIKOBHMH, NEYIHKOBHMH, HUPKOBHMH, CHIOKPHHHUMH/META0OI HIUMHU 3aXBOPIOBAHHAMY Ta HEBPOJIOTIYHUMH
3aXBOPIOBAHHSIMH; a TAKOK YYaCHHKIB 3 iMyHOZenpecicto. Y nocrimkennsx COV001 ta COV002 6ymnu no3pomeni
3aMaTEeHTORAHI CE30HHI LIETUICHHS MPOTH TPHITy Ta MHEBMOKOKIB (NpHHaiiMHI 3a 7 aHiB 10 260 micis BBE/ICHHS
JOCII/IKYBAHOT BAKIHHK). 3a BeiMa YHaCHUKAMH ITaHY€ThCA CHIOCTepiraTh npotaroM 12 Micauis s ominku
Gesneku ta ehekTUBHOCTI NMPOTH XBopobu COVID-19.

Ha ocHOBI 3a3naseriap BU3HAYEHUX KpUTepiiB npomMikHOTO ananisy ehekrusrocti COV002 1a COV003
[EPEBUIIIITH TOPIr >5 BipycosoriyHo niarBepkenux unaakie COVID-19 xa OIIHE JOCII/KEHHS i, OTKe, BHECTH
CBIH BKIaJ B aHani3 epexruBHoCTi; COV00! T2 COV005 6ynu sukmOYeHi.

¥ 3Benenomy ananisi epexrusHocTi (COV002 ta COV003) yuachuku Bikom >18 POKIB OTpHMYBaH 1Bi 1031
BakiuHu COVID-19 AstraZeneca (N = 5 807) a6o KOHTPOJIbHHIA [Ipenapat (MeHiHrOKOKOBA BaKIHHA a60
izionoriunmii posumun) (N = 5 829). Uepes norictuani o6MeskeHHs iHTEpBAN MiX BBeAEHHAM 1034 | Ta 1031 2
KOJIMBABCA Bifl 4 110 26 THXHIB.

Hemorpabiuni n0Ka3HUKM BUXiIHEX MOKa3HHKIB Oy:u 106pe BpiBHOBaeHi A1 Bakumen COVID-19 AstraZeneca
Ta KOHTPOJIBHHX IPYM TiKYBaHHA. 3aragom CEpeJl y4acHWKIB, AKi OTPHMYBATH BakimHy COVID-19 AstraZeneca,
94,1% yuwacHukis 6y BikoM Bin 18 10 64 POKiB (5,9% 3 HEX - y Biui 65 pokis i crapuue); 60,7% BunpoGoByBaHux
Oyin xinkamu; 82,8% Gyin Oinumu, 4,6% asiatamu ta 4,4% HOpHOUIKipumy. 3aranom 2 070 (35,6%) YYACHHKIB
MaJTH MPHHAHMHI OJTHE paHille BUSB/ICHE CYMYTHE 3aXBOPIOBaHHS (BH3HAaYaeThest K IMT > 30 kr/m2, CEepLIEBO-
CYIHHHI PO311ajiH, pecripaTopHi 3aXBOpPIOBaHHA abo miaber). Ha MomenT npoMmiskHoro aHaJII3y CEPEAHA TPUBATICTh
HOATBIIOrO CMIOCTEPEIKEHHS IICIS BBEAEHHS no3u 1 Ta no3u 2 cranoeuna 132 nui ta 63 JHI BIAMOBIAHO.




OcTaroune Bu3HaueHHs punaakis COVID-19 OyJ10 NpUIiHATE EKCMEPTHOK KOMICIEH, KA TAKOX BH3HAYMIIA / u’
TSOKKICTh 3aXBOPIOBAHHS BiZINOBIIHO 10 LIKAIH KJiHiuHOro nepebiry 3axpoprosatns BOO3. 3aranom y 131 '
YHacCHHKa BIpyCONoriyHo minreepukeno SARS-CoV-2 (3a 1onomoroio TECTIB, 3aCHOBAHKX Ha aMILUTi(ikauii
HyKJIETHOBUX KHenoT) COVID-19, wo BuHMKaB YNPOZIOBK =15 1HIB 1ic/s BBEACHHS APYTOi 103 3 NPHHAHMHI

oxxum cumnromom COVID-19 (o6'ekTrBHA TMXOMaHKa (BH3HAYAETBCS K Temneparypa =37,8°C), kawens,

3a/IMIIKa, BTpaTa HioXy abo BTpaTa cMaky) i He Oys10 03nak nonepenHsoro iHdikysanus SARS-CoV-2. Bakuuna
COVID-19 AstraZeneca 31auHO 3MeHIIMAa 4acTOTY BUNAZKiB 3axBoproBanHs Ha COVID-19 nopisHsHO 3
KOHTPOJIbHOIO rpynoto (auB. Tabnuio 2a).

Tabauns 2a - E¢exrnsnicts Bakunan COVID-19 AstraZeneca nporu COVID-19 #

Honynsauis Baknuna COVID-19 AstraZeneca Konrpoasna rpyna EdexTHBHIiCTH
N Kiabkicrs N Kinbkicrs BaKuuuu %
punaakis COVID- eunaakis COVID- | (95,84% M)
19°, n (%) 19°, n (%)
MepeunHa (dus. suwe) 5807 5829
Bunaakn COVID-19 30 (0,52) 101 (1,73) 70,42
(58,84; 80,63)*
E pcni'ra4f1i_=,a|.1,i'|'b 0 5(0,09)
XBopoba BamkKoro 0 1(0,02)
cTyneHs ©
Byde-axa do3a 10,014 10,000
Bunagku COVID-19 108 (1,08) 227 (2:27) 52,69 ]
nicns BBeAeHHA A03M 1 (40,52; 62,37)
locniTanisayia nicaa 2 (0,02)°¢ 16 (0,16)

BBEAEHHA 03U 1b

XBopoba Baxkkoro 0 2(0,02)
CTYMeHA nicna
BBEeAEHHs 003n 1°

N = KinbKkicTs nauieHTis, BKIFOUEHHUX 10 KOXKHOT IPYIH; N = KLTbKICTh MALIEHTIB, O MAIOTh NiATBEPIKEHE
ycknanHenss; Il = nopipuuii intepsan;

* Lle 06 ennani mani cxemn LDSD + SDSD 3 BBeieHHIM ApYroi 1034 3 iHTEpBaJaMH BBeJEHHs 1034 Big 4 no 12
THKHIB. LD - Hu3bka no3a, SD - CTaHOapTHA J034a.

295,84% JII; ° Knacudikanis BOO3 3a crynenem tskkocti >4; © Knacudikauis BOO3 3a cTyneseM THKKOCTI > 6;
495% JI; © JTa Bumaaku rocnitanizanii, mo craamcs Ha 1-mif i 10-uif JIeHb NICsA BaKLMHAILI.

Tadanna 2b - Edexrusnicrs Bakunun COVID-19 AstraZeneca npota COVID-19

Ionyasinis Bakuuna COVID-19 AstraZeneca KonrtpoJsnaa rpyna EdexTnBnicTs
N Kinbkicts N Kinbskicrs BaKIHHHA %
sHnaakis COVID- BHNAJKIB (95,84% /1)
19, n (%) COVID-19, n
(%)
Ionyaauia nepsunnozo ananizy
3aranom 5807 30(0,52) 5829 101 (1,73) 70,42
(SDSD + LDSD) (58.84: 80.63)

3ameeposcena cxema esedennn
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SDSD 4440 27(0,61) 4455 71 (1,59) 62,10
(39,96: 76.08)

Hochionuusruii ananiz
LDSD 1367 3(0,22) 1374 30 (2,18) 90,05
(65,84;97,10)

N = KUIbKICTb NaLli€HTIB, BKIIOYEHUX 10 KOKHOT FPYMH; N = KiJIbKICTh MAalli€HTIR, 110 MAIOTh MiATBEPIKEHE
yewnannenHs; JII = nosipunii intepean; LD = Husbka no3a; SD = CTaHJapTHa J103a

Tabnuus 2¢ - Epexrurnicrs Bakuunn COVID-19 AstraZeneca nporu COVID-19 3a inTepBanom mix
BBeJeHHAM 103 (SDSD)

InTepBan IanmienTn 3 yeknaguenusavu, n (%) EdexTuBnicrs 95% NI (%) P-3uaveHus
Miz AZD1222 KonTpoabua rpyna BAKIHHH %
BBEJCHHAM n/N (%) n/N (%)
o3
< 6 TWXKHiB 9/1702 (0.53) 19/1698 (1.12) 53.28 (-3.21, 8.86) 0,060
6-8 TuXKHIB 57562 (0.88) 9/521(1.73) 51.08 (-45.57, 3.56) 0,199
9-11 TmxkHiB 9/1056 (0.85) 24/1110(2.16) 60.55 (15.23, 81.64) 0,017
Fn TUXKHIB 4/1120 (0.36) 19/1126 (1.69) 78.79 (37.63,92.79) 0,005

PiBens 3axucry, OTPUMaHHH BiJ 0JHOPa30Boi /1034 BakuHu COVID-19 AstraZeneca, OLiHIOBAIH B
JOCTIIHALLKOMY aHaTi3i, IKHH BKTIOYAB YUaCHUKIB, SIKi OTpHMaIi oaHy no3y. [lauienTu Oynu nepesipeHi aHaaizom
B CAMHH PaHHIH MOMEHT 4acy, KOJIH BOHH OTPHMYBATH JPYTY 103y a6o uepes 12 THKHIB 1ic/1s BBeAeHHA A03u 1. Y
Wi nomynsuii eeKTHBHICTE BAKIMHK 3 22 THS Mics BBeJIeHHs 1034 | ctanosuia 73,00% (95% [II: 48.79; 85.76
[Bakuuna COVID-19 AstraZeneca 12/7,998 y TNOPiBHAHHI 3 KOHTPOJIBHOWO rpynoto 44/7,982]).

HocniiHuupki aHanizu nokasasy, wo miaBHLIeHA iMyHOreHHicTh Oy/1a oB's3aHa 3 JOBLIWM iHTEPBAIOM BBEIEHHS
103 (aus. Tabmuuro imyHorennocrti 3). B nanuii yac €(PEKTUBHICTL €MOHCTPYEThCA 3 OiIBIIOK JOCTOBIPHICTIO ISt
iHTepBanliB BBeA€HHS 103 Bix 8 10 12 THoKHIB i CMOCTEPiracThes aHAIOrYHA TEHICHILiA o0 edexkTuBHocTi. [lani
I iHTepBaniB Ginblie 12 THxKHIB 0OMeskeHi.

Y4acHHKH, AKi MaH o/iHe abo Kibka CymyTHIX 3aXBOPIOBaHb, IEMOHCTPYBA/IH e(heKTHBHICTh BakUMHH 73,43%
[95% JII: 48.49; 86.29]; 11 (0,53%) y nopissiuHi 3 43 (2,02%) aas sakuunu COVID 19 AstraZeneca (N=2070) Ta
KOHTpOsbHOT rpymu (N = 2 113) sianosiano; wo Gys10 noaiGHum /10 eheKTHBHOCTI BAKLMHH, L0 CrnocTepiraerbes y
3arasibHil NOMysALii.

Kinskicts Bunazkie COVID-19 (2) y 660 yuachukis > 65 pokis Oy/a 3aHaaTO MasIow, 100 3pOGHTH BUCHOBKH
oo epexrurHoCTi. OHAaK y Wiil cy6nomynsuii HaseHi naHi PO IMYHOT€HHICTh, JIHB. HHXKYE.

IMyHOreHHICTE
IMicns wennenus pakumnoro COVID-19 AstraZeneca Y Y4aCHHKIB, AKi Ha NOYATKY AOCIiIKEeHHs OyaH

CCPOHEraTHBHUMH, CCPOKOHBEPCisA (BUMipAHA KpaTHUM 30i/IbLIEHHAM > 4 a3y Bijl [I0YaTKOBOrO PiBHA S-3B'A3YIOUHX
aHTUTLT) Gyna MpoJieMOHCTpOBaHa y > 98% yuacHuKiB depes 28 [HiB Micia BBeACHH: NMepIuoi 034 Ta > 99% yepes
28 nuiB nicns BBeaeHHs Apyroi. Buimi S-38'a3ytoui anTuTina CIOCTEPIraauch i3 30IIbIIEHHAM IHTEPBATY BBEIEHHS
no3 (Tabnwua 3).

Ak mpaenno, noniGui Tenaenuii cnocrepiranucs mix ananizamu HEHTPai3ylouuX aHTUTIN Ta S-3B'A3yI0UHX aHTHTIII.
IMyHonOriuHMiT KOpENAT 3aXHCTY He BCTAHOBIEHHIT; OTHKe, piBeHb IMYHHOT BiAMOBII, 110 3a0e3reuye 3aXMUCT Bijl
COVID-19, HeBigomuii.




Tabanus 3 - Bianosian S-3B's3yr0ounx aurutia SARS CoV-2 na Bakunny COVID-19 AstraZeneca * P

[ S

ﬁony.nnuis: Ilouarkosuii pisens 28 1HiB nic/is BBeIeHHNA 28 nHiB mic/s BBEJeHHSA
ao3u 1 A03H 2
GMT GMT GMT
(95% JII) (95% OI) (95% JII)
3aranom (N=882) (N=817) (N=819)
57.18 8386.46 29034.74
(52.8,62.0) (7758.6, 9065.1) (27118.2, 31086.7)
Inmepean mixne esedennsm 0oz
< 6 THXKHIB (N=481) (N=479) (N=443)
60.51 8734.08 22222.73
(54.1,67.7) (7883.1,9676.9) (20360.50, 24255.3)
6-8 THKHIB (N=137) (N=99) (N=116)
58.02 7295.54 24363.10
(46.3, 72.6) (5857.4,9086.7) (20088.5, 29547.3)
9-11 TrwxuiB (N=110) (N=87) (N=106)
48.79 749298 34754.10
(39.6, 60.1) (5885.1, 9540.2) (30287.2, 39879.8)
2 12 TixHiB (N=154) (N=152) (N=154)
52.98 8618.17 63181.59
(44.4,63.2) (71954, 10322.3) (55180.1, 72343.4)

N = KinpKicTh MauienTis, BRIIOYEHHX 10 KOKHOT rpynu; GMT = cepenniit reomerpuutuii Tutp; JI = nosipumii
iHTepBax; S = cnaiikoBuii Gijok

* IMyHHa BiZMOBib, OLliHEHA 33 TONOMOrOO MyJIBTHILTEKCHOTO iMYHOJIOTi9HOrO aHali3y. * y oci6, ski OTpHUMaJIH JIBi
PEKOMEHIOBaHI /1034 BAKLIMHH.

ImMyHHa BifnOBiAE, WO ciocTepiranacs Y YYACHHKIB 3 01H1UM a00 KiTbKOMa CYITyTHIMM 3aXBOPIOBAHHSIMH,
BIOBiasIa 3aranbHiii nomymswii.

Bucoki noxa3nmku cepokousepcii crocTepiranues y niTHIX roaei (> 65 pokis) micas nepuoi (97,8% [N = 136,
95% III: 93,7; 99,5]) Ta npyroi pexomenaoBaHoi 1034 (100,0% [N =111, 95% JII: 96,7; He BcTaHOBNEHO)]).
30inbIIeHHs S-3B'A3yI0MHX AHTHUTI OyJ10 YHCETBHO HIKUMM /1Sl YYACHHKIB >65 pokiB (28 aHiB mic/s BBEAEHHS
apyroi nosu: GMT = 20 727,02 [N = 116, 95% JII: 17 646,6; 24 345,2]) nopiBHAHO 3 yqacHMKaMH BikoM |8-64
YOKiB (uepe3 28 aHIB mic/isg BBEACHHS Apyroi nosu: GMT = 30 695,30 [N = 703, 95% J1I: 28 496,2; 33 064,1]).
Binbiuicts yyacHukiB >65 POKiB MaJii iHTEpPBAI M’ BBE/IEHHAM 103 <6 THIKHIB, 10, MOKIJTHBO, CIIPUAIO YUCETBHO
HWIKYHM THTpaMm.

Y y4acHHKIB i3 ceponoriynumMu o3HakaMu nonepepoi inpekuii SARS-CoV-2 na nouatkosomy pieai (GMT = 13
137.97 [N =29; 95% JII: 7 441,8; 23 194.1]) TaTpy S-aHTHTIN KOCATIIM MAKCUMYMY uYepe3 28 [HIB Mic/is BBEAEHHS
aosu 1 (GMT = 175 120,84 [N = 28; 95% JII: 120 096,9; 255 354,8).

Creuudiuni 115 cnaitkosoro Ginka sianosini T-xniTun, BUMIpsHi 32 J0MOMOroI0 aHaNi3y METOAOM
iMyHo(pepmenThux miasm [FN-y (ELISpot), IHIYKYIOTBCA Mic/Is BBEACHHs nepioi 1031 Bakuunu COVID-19
AstraZeneca. Bonu He miiHiMaioTbes fani mic/is BBEIHHS JIpyroi 103u.

Jdaui npo iMmysorennicts 3a peyabratamu ingifichkoro JOCTIIKEHHS

Cepenni reomerpuuni Turpu (GMT) anrurin IgG nporu cnaiikosoro 6inka (S) 6ymu MOPIBHIHHUMH MK IpynamMu
Ha NIOYATKOBOMY piBHi —y 1-# sienb. Cepesni reomerpuui THTPH 3HAYHO 3POCTAIH TTiCIIsA BBEJECHHA KOXKHOT 103H
BaKLMHH B 000X rpynax i Gyau nopisusuuumu. Ha 57-uit nens B 060x rpynax crioctepiranacs 100%
CepOKOHBepci. Jlani IMyHOreHHOCTI BKa3ytoTh Ha Te, o nperapat COVISHIELD e nopieusnaum 3a THTpamMu
antutist IgG no cnaiikosoro Ginka S ta piBHAMM cepokonsepceii 3 Bakuunowo Oxford/AZ-ChAdOx1 nCoV-19 (aus.
Tabnuui 4 ta 3). .




Tab6anus 4 Koporkuii ornaa anturia IgG no cnaiikosoro diaka S

MomenT uacy Crarucruka COVISHIELD Oxford/AZ-ChAdOx1 nCoV-19
(N=291) (N=97)
n (%) n (%)
IMoyarkosuii pietn n 291 97
GMT 95.4 80.7
95% ]Il (77.8,117.0) (59.0, 110.4)
Bisut 3 — 29ii nens (+14) n 289 97
GMT 9988.1 6738.5
95% JII (8395.0, 11883.7) (4880.4, 9304.1)
Bizur 4 - 57i1 neus (+14) n 140 46
GMT 33331.6 33263.6
95% JII (27756.0, 40027.2) (24383.1, 45378.3)

Tabanns 5 Koporkuii orsx yactin YYACHHKIB i3 cepokonBepcieio na antutina IgG 1o cnaiikoBoro Giiaka S

MomenT uacy COVISHIELD Oxford/AZ-ChAdOx1 nCoV-19
(N=291) (N=97)
n (%) n (%)
95% Il 95% I
Bizur 3 — 2941 nens (+14) 279 (96.5) 89 (91.8)
(93.7,98.3) (84.4,96.4)
Bisut 4 — 57ii nens (+14) 140 (100.0) 46 (100.0)
(97.4, 100.00) (92.3, 100.0)

5.2 ®apmakoKiHeTHYHI BiACTHBOCTI

He BuzHaueHo.

5.3 Hoxniniuni naui npo Gesnexy

HocnijukeHHs TokcHYHOCTI Ta MiciieBoi NepeHOCHMOCTI

Hekniniuni nani He BUABIAIOTE 0cOGINBOT HeGe3reku M1s JHOeH Ha OCHOBI CTaHAPTHOIO JOCITiKEHHS
TOKCHYHOCTI BBE/ISHHSA MOBTOPHUX 103. Ha nauuii MOMeHT q0CimkeH s Ha TBAPHHAX WI0/I0 MOTeHLIIAHOT

JCMPO/yKTHBHOT Ta OHTOI€HETHYHOT TOKCHHHOCT] LI1e He 3aBeplieHi.

6 PAPMAINEBTUYHI XAPAKTEPUCTHKHA

6.1 Ilepenix qonomixuux peuosun

L-rictuaun

L-rictuauny rigpoxnopun
Marniio x10pun
ITomicopGar 80

Etanon

Caxapoza

Hartpiro xsnopun

Hunatpiesa cinb €THJIeHIMaMinTeTpaouToBoi kuciaot (EJ[TA)

Bona s in’ exuiii

(HazBu HEaKTHBHUX PEYOBMH MOXYTb BIIPI3HATHCA 3aJI€XKHO Bijl reorpadiuHoro periony)

6.2 Hecymicnicrn

3a BiacyTHOCTI AOCHimKEHD CyMicHOCTI, 1O BAKLMHY HE MOKHA 3MILIYBATH 3 IHLIMMH JIIKapCHKUMH 3acOBaMH.
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6.3 Tepmin npuaarnocri I
Tepmin npunarnocTi BakumHK Brasanuii Ha eThkeTwi Ta YIAKOBLI.
Hicas BinxpurTs 6araronososi paakonn cin BHKODHCTATH SIKOMOra MIBHAIIE TA POTATOM 6 roJaHH,
30epiraroun npu remneparypi Bia + 2°C 1o + 25°C. Vei BiAKpHTI Garato/1030Bi )/1akoHM NpenapaTy
KOBIIIEJIJYCOVISHIELD crin BukunyTu HaMpHKIiHUI ceancy iMyHi3auii aGo NPOTAroM LLECTH FONH, 3aIEKHO
BI/L TOTO, 10 HACTAHE paHiLLe.

6.4 OcobuuBi 3axo1u mono 36epiranns
36epiratH B xonoguaLHUKY (Bix + 2°C 0 + 8°C).
He samoposkysaru. 3axuwaru Bix cpitia. BukuHyTH, aK110 BakuuHa Oyaa 3aMOpOKeHa.

Binkpurnii 6aratonososuii dnakon
YMoBH 30epiranHs nicas nepuoro BIAKPHTTS JlikapchKoro 3acofy auB. y poszini 6.3.

6.5 Bun Ta Bmict KonTeiinepa
IIpenapar KOBILLIEJIJ/COVISHIELD nocrayaerses Y BUIIIA FOTOBOT /ISt BAKOPHCTAHHSI PIIHHU Y
Gararono3oBux drakonax i3 rymoBoo NpoGKOIO Ta 0IHO030BHX (DIIAKOHAX Y MOJAHMX HHyKYe hopMax:

1 nosa - 0,5 mi Ha pnakon
2 nosu - 1 M1 Ha drakoH
5 103 - 2,5 mu Ha dakon
10 103 - 5 M7 Ha (nakoH
20 no3 - 10 M na pnakon

6.6 IncTpykuii 3 BUKOpHCTAHHS, NOBOKEHHS Ta yTHII3anii

Bsepenns
KOBIHIEJII/COVISHIELD - ne nposopuit a6o 3nerka HEIPO30pHI PO34MH, 0 Mae Oe30apBHuit abo 371erka

KOpuiHeBHH Kontip. [lepe/ BBeleHHAM BAKLMHY CTTiZl MepeBipHTH BizyanbHO Ta BHKHHYTH, SKIIO CIIOCTEPIraeThes
HasfBHICTb TBEPIUX YACTHHOK ab0 BiAMiHHOCTI B OIMUCAHOMY BHIJISIII.

He cTpymiyiite guiaxon.

s - s . )
Koxna n1o3a pakimuu 0,5 Mt nabupaetbes Y LINPHIL JUTS 1H €KUIH, AKHH BBOAUTHCA BHYTPIIIHEOM S30B0.
Bukopuctosyiite okpemy crepunbhy FOJIKY Ta LINPHLL VT8 KOXKHOT NFOAMHK. SKIo pinnHa 3anriuuiaca y Gpaakosi
nicns 3a60py OCTaTOuHOT 103H, 1€ € BapiaHTOM HOPMH.

Bakuuha He MiCTUTB KOHCepBaHTIB. Jliis 3a60py 103M 1151 BEEACHHS CITill 3aCTOCOBYBATH ACENTHYHHUH METOI.

Ilicns sinxkpuTTst Garatonososi duiakonu ciin BHKOPHCTOBYBATH SIKOMOT'a LIBUALLE Ta MPOTATOM 6 rOAHH MpU
Temrepatypi i + 2°C no + 25°C. Yrunisyiite 6yb-sKy HEBHKOPHCTaHy BYaCHO BAaKIIMHY.

s noJierien s MoxIMBOCTI BiJICTEKYBATH MOXOKEHHS BAKIMHU LT KOKHOIO PELIMITIEHTA MOBHUHHI
PEECTpYBATHCs Ha3Ba Ta HOMEP MAapTii BBEIGHOIO Mpenapary.

Yrunizauis
IIpenapar KOBILUEJIJI/COVISHIELD MicTHTb reHETHUHO moaudikopani opranizmu (TMO). Byne-aky

HEBHKOPHCTaHy BaKLMHY a00 BIAXOIH CJIijl YTHII3yBaTH BiANOBIAHO [0 MiCLIEBMX BUMOT. Po3nuTi PEYOBHHHM CIIA
e3iHDIKYBaTH BiANOBIIHAM IPOTHBIPYCHHUM Aesindikyrounm 3acoboM (Hanpurnan, ae3iHdiKyouHM 3aco00M Ha
OCHOBI NEPEKUCY BOJIHIO).

Hata nepernsamy: 01/2021

/norotun/ Bupoéaerno:
CEPYM IHCTITHIOT O® IH/JA [BT. JIT/L, ‘




